Electronic Service
Manuals

®

This electronic document is provided as a service to our customers.
We do not create the contents of the information contained in this docu-
ment. Should you have detailed questions pertaining to the information
contained in this document, you may contact Michco, or the manufac-
turer which provided the original information in this electronic deliver-
able. Michco’s only partin this electronic deliverable was the electronic
assembly process. By providing this manual on line we are not guaran-
teeing parts availability.

You may contact Michco through the following methods:
Phone (517) 484-9312 or (800) 331-3339
2011 N. High St. -- Lansing, Michigan -- 48906
Fax: (517) 484-9836
Email: CustServe@Michco.com
Web site: www.Michco.Com
Parts Web site: www.FloorMachineParts.Com

Order Parts on Line at:
www.FloorMachineParts.Com

Directly to Parts & Service:
By Email: Shop@Michco.com
By Fax: (517) 702-2041
By Voice: Use numbers above.

Serving the Cleaning Industry Since 1922

Notice: All copyrighted material remains property of original owners, all trademarks are property of respective owners.
Manuals are subject to Manufacturer’s reproduction limitations. Originals or reproductions were provided by manufacturers
through a request. We make no warranty as to the correctness of information provided in this document and you assume
all risk. By placing these manuals on line we are not declaring our corporation to be an manufacturer authorized dealer or
provider, please check our web site for authorized manufacturers we represent.



Minuteman’

Excellence Meets Clean

Parts Manual
E RIDE 26 Riding Scrubber



Minuteman’

Excellence Meets Clean
Table of Contents
For Safety When Servicing or Maintaining Machine ............ouuiiiiiiiiii e 1
YT NS ST =T 0 ] o PSSR 2
AT N SST =] 0 ] o) TR 2
AT N TST =T o o] Y | ST 3
MaiN ASSEMDIY 111 ..ot e e et et e et bt r e e e e e e e e e e eeebbeabennn s 4
MaiN ASSEMDIY TV .. e e e e e e e ettt e e e e e e e e e e eeebebennnna s 5
MaIN ASSEMDIY V ..t e e e e ettt e e e e e e e e e e e e e a bbb as 6
Main ASSEMDIY BOM ...t e e e e e e e ettt e e e e e e ra b s 7
FroNt DIVE ASSEIMDIY ... e e e e e e et e et e et e e e e e e e e e e e eeeteab s n e e e e eeeeans 8
Front Drive ASSEMDBDIY BOM ...ttt e e e e e e e e e e e eeetaab e e e e e e e e eeeaees 9
Front Drive SUDASSEMDIY ... 10
[AlEr SUDASSEMDIY ...ttt e e e e e e e e e e e e e e b s 10
Bearing SUDASSEMDBIY ...t 10
Linkage ASSEMDBDIY BOM ...t e ettt e e e e e e e e e e e e et bbb a e e e e e e aaeaaaaas 13
SEEEING ASSEMDIY ... ettt e e e e e e e e et ettt b e e e e e e e e e eeeeeeaarae 14
Steering ASSEMDBIY BOM ...ttt e e e e e e e e e ettt et b e e e e e e e eeaeeeeenarne 17
(70 0 K{0] (I ST =T o] o] Y UPPPRPPPPPPPRPTPPN 18
SOIULION TaNK ASSEMIDIY ... e e e e e e e et et et e e e e e e e e e eeeeeeeennnees 19
SOIUtIoN TaNK ASSEMDIY | ....ee e et e e e e e e e aeeaaeas 19
Solution TanK ASSEMDIY 11 ... e e e e e e ee e e e 20
Solution Tank ASSEMDBIY BOM ... e e et e e e e e e e eeeeeas 21
Hose Assembly - Drain, Solution Tank, SCV 2426/B10O0R .......cccooiiiiiiiiiiiiiiiiiee e 22
EleCtriCal BOX ASSEIMDIY ...ttt e e e e e e e e e e e e et bbb n e e e e e e e e aaaas 23
Electrical BOX ASSEMDIY BOM ......uiiiiiiiiii ettt s e e e e e e e e e e e ab e e e e e e aaeeaaaas 24
Electrical Pan@l ASSEIMDIY ...ttt e e e e e e e e et e e e e e e aeas 25
Control Panel SUDASSEMDIY | ... et e e e e e eeeee e 25
Control Panel SUDASSEMDBDIY [1 ... e e e e e e eeeee e 26
SOIULION TaNK ASSEMIDIY ... e e e e e et ettt e e e e e e e e e aeeeeeeeeennes 27
PUMP SUDASSEMDIY ...t e e e e e e e e ettt e e e e e e e e e e eeessnnn e es 27
Pump Subassembly BOM ...ttt e e e e e e e e eas 28
RECOVEIY TANK ASSEIMDIY ...ttt e e e e e e e et e e ettt r e e e e e e e e aeeaaaas 29
Recovery TanK ASSEMDIY | ...... ettt e e e e e e e e e e e e e e s 29
Recovery TanK ASSEMDIY 11 ...t e e e e e e e e e e e e e as 30
Recovery TanK ASSEMDIY T .....uu et e e e e e e e e as 31
Recovery TanK ASSEMDIY 1V ... et e e e e e e e e e as 32
Recovery Tank ASSEMDIY BOM .......uuiiii et e e e e e e e eenaean s 33
DUMP HOSE ASSEMIDIY ... et e e e e e e et it e e e e e e e e e aaaaas 34
Battery Panel ASSEMDIY ......... e e 35
0] {0 F= T T S (o [P 35
RIGNE HANA SIAE ... e e e et ettt e e e e e e e e e e e eessebbana s 36
Right Hand Side-SC2426H BATTERY ATTACHMENT ASSY. ...uuiiiiiiiiiiiiiiiiiee et 37

y\

Parts Manual - E Ride 26 Riding Scrubber



Minuteman’

Excellence Meets Clean
Table of Contents cont’d.
DashbDOard ASSEMDIY .......oooeiiiiii e e e et e e e e e e et e e e e e e e e e e e ettt e e e e aaeaeeaaaeananan 38
Y= = U AN ST Y= 0 1] ] Y/ SSUREPPPSPPSR 39
[ 10 T NS =T 0 o S 40
(0= o] (3 €10 1o [N Y= 0 1] ] P PPSR 41
Disc Scrubdeck Main ASSEMDIY .......coooiiii e 43
DisC Scrubdeck SUDASSEMDIIES .........uiiiiiiiiiiii ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaa 44
Disc Scrubdeck SUbASSEMBIY | ... 44
Disc Scrubdeck SUbassSembBIY Il .........cooo i 45
DISC SCrUDUECK BOM ... .ottt ettt e e et e e e aeeeeeas 46
Solution Feed HOSE SUDASSEMDBIY .......iiiiiiiiieiiiieee e e e e e e e e e e e e e e e e aeeenennes a7
Side Squeegee Subassembly - Left HANd Side .........ovveiiiiiiiiiiiece e 48
Side Squeegee Subassembly - Right Hand Side ...........ccoooiiiiiiiiiiiiiii e 49
26" Cylindrical Deck W/O SIde SQUEETEES ......cceeeuuiiiiiiiieeeeeeeeeeeeeittis e s e e e e e e e e eeeastraa s s e e e eeeeeeeansssnnns 50
26" Cylindrical Deck W/O Side SQUEEgEES BOM ........uiiiiiiiiiiiieeiiie e e e e e e e e 52
(@3 [T Lo [ Tor= 1 IS Tox 1] oo [T o PSPPSR 53
Drive HUD SUDASSEMDIY ... et e e e e e e e e e e e e a e e e e e e eeas 53
o | LoT g U o = F1ST =] a1 o | USSR 53
[Aler SUDASSEMDIY 1. ..t s e e e e e e e e e e e et e e e e e e e e eeeeeeneeenrnnnnns 54
Spray Bar SUDASSEMDIY .......uiiiiii it e e e e e e e et e e e e e e e e e e e e e e e e e e e e aeaaeeaaes 54
Rear SQUEEJEE ASSEIMDIY .....ouiiiiiii et e e e e et e e et e e e e e e e e e e e e e aaa e e e e e aaaaaeeaes 55
Rear Squeegee ASSEMDBIY BOM ... .o e et e e e e e e e e e e e e et e e e e e eeaaeeeeees 56
SWILCh Panel ASSEMIBIY ... e e e e et et e e et e e e e e e e e e e e aaeeeaanannnas 57
Squeegee MeChaniSIM ASSEIMDIY ......uuu it e e e e e e ettt e e e e e e e e e e eeaesannaeeenas 58
Squeegee Mechanism ASSEMDIY BOM ......cooiiiiiiiiiicie e e e e e e e e e e e e ee e e 59
[ 18T 0] o 1T 0 =T | > o o S 60
[ =Tox (o= L I =T = o S 61
LN L A A USSR 66

Parts Manual - E Ride 26 Riding Scrubber




Minuteman’

Excellence Meets Clean

For Safety When Servicing or Maintaining Machine
» Stop on level surface.

 Disconnect the power to the machine by pulling the red Battery Connector located under the recovery tank
near the batteries.

» Avoid moving parts. Do not wear loose jackets, shirts, or sleeves when working on machine.

Avoid contact with battery acid. Battery acid can cause burns. When working on or around batteries, wear
protective clothing and safety glasses. Remove metal jewelry. Do not lay tools or metal objects on top of
batteries.

» Do not clean machine with a pressure washer.

 Authorized personnel must perform repairs and maintenance. Use Minuteman supplied replacement parts.

Parts Manual - E Ride 26 Riding Scrubber



Minuteman’

Main Assembly Excellence Meets Clean

15

Main Assembly |

Parts Manual - E Ride 26 Riding Scrubber Page 2



inuteman’

Excellence Meets Clean

Page 3

Parts Manual - E Ride 26 Riding Scrubber

Main Assembly Il



Minuteman’

Excellence Meets Clean

Main Assembly IlI

0.
W=D i,
g S~

Parts Manual - E Ride 26 Riding Scrubber Page 4



Minuteman’

Excellence Meets Clean

Main Assembly IV

g | ©
D
) )
D, l o 2
SEVERAL COMPONENTS m \
REMOVED FOR CLARITY \\
Qe\ ;’}_ =) - i
=
- .e‘\.'. N b =Y S\
(]
- O
A\
<2
9 0 =
WY

87

Parts Manual - E Ride 26 Riding Scrubber Page 5



Minuteman’

Main Assembly V Excellence Meets Clean

DETAIL A

SEE DETAIL A

-

[:f@mmf

[e)
)

99

92
93

96
00
97

”_\

Parts Manual - E Ride 26 Riding Scrubber Page 6



Minutem

Main Assembly BOM  (see Main Assemblies | - V) Excellence Meets Clean
BILL OF MATERIAL BILL OF MATERIAL
ITEM[PART NO. [REQ'D DESCRIPTION ITEM |PART NO.| REQ'D DESCRIPTION

1 241013M 1 |RECOVERY TANK ASSEMBLY, E RIDE 24/26 51 383277 3 KEY WOODRUFF 3/16 X 3/4

2 241356 1 |VACUUM HOSE - 48" FLEXIBLE W/ PVC CUFFS 52 711553 1 WSR- INTERNAL LOCK #10

3 711507 10 |WSR-FLAT .37 X1.12 X.06 53 712530 13 SCR-MC 10-24 X .62 SS

4 711353 4 NUT, ACORN 5/16-18 54 241365-1 1 SEAT ASSEMBLY, B100R / ERIDE

5 241023 1 REAR BATTERY COVER, SCV 24/26 55 711599 2 WSR-FLT .187 X 1.00 X.06

6 241024 1 BATTERY BOX, SCV24/26 56 711923 2 POP RIVET 3/16"

7 711206 11 |BLT-HH 1/4-20 X .87 STL ZINC 57 241372 1 USER MANUAL POUCH - PLASTIC

8 711544 18 |WSR-HELICAL 1/4 58 711379 2 NUT, FLANGED WIZ7Z 5/16-18

9 711505 17 |1/4 FLAT WASHER, STEEL 59 241139 1 FLOOR PANEL ANTISKID, SCV 24/26

10 241236 1 |WIRE ROUTING BRACKET - SCV 2426 60 241263 1 SWITCH PANEL ASY - B100R/ERIDE

11 360017 2 3/4" X4.50 CLEVIS PIN 61 241245 1 CONSOLE ASSEMBLY, SCV2426

12 711807 2 COTTER PIN .12 X 1.75 62 711575 2 WSR-FLT .31x.75x..06ST

13 711519 2 |WSR- FLAT .25 X1.01 X.06 63 711229 2 BLT-HH 5/16-18 x .875

14 241218 1 |BATTERY COVER ASSEMBLY LH, SCV 2426 64 241239 1 STEERING COVER - LOWER, SCV 2426

15 241219 1 |BATTERY COVER ASSEMBLY RH, SCV 2426 65 711242 6 BLT-HH 3/8 -16 X 1.00

16 711243 2 SCR-HEX 3/8 -16X1.50 ZP 66 712822 6 SCR-MC TR HD 10-24 X.50 SS

17 711515 19 |WSR-FLAT .406 X.812 X.0625 67 241220 1 STEERING ASSEMBLY

18 241497 2 SPACER - 3/8 THICK X1.75 O.D., STEEL 68 281051 1 SPIDER COUPLING, 3/4"

19 832974 1 |CLEVIS PIN, 1/4 x 1-3/8 69 711510 1 WSR FLAT .5 X 1.37 X.100

20 | 3400125 1 |PIN-COTTER 3/8 RUE RING 70 712328 4 SCREW - BUTTON HD, 1/4-20 X 2.50, SS

21 241423 1 |SPRING, EXTENSION 71 711504 13 WSR-FLAT 1/4 ID SS

22 711508 2 |WSR-FLAT .44X1.0X.08 72 241303 1 FLOOR PANEL WELDMENT - SCV 2426

23 241499 1 REAR SQUEEGEE, 34" (860 mm) 73 711262 4 BLT-CARR 3/8-16 X5 #5 ZINC PL

24 241300 1 |SQUEEGEE MECHANISM - E RIDE 24/26 74 241048 4 DRIVE MOTOR STANDOFF, SCV 24/26

25 711380 6 NUT-NYLOC 3/8-16 NUT 75 711011 1 SCR-SK 1/4-20 X .25 - CUP PT. SET SCR

26 711685 8 |[SCR-FL HD 1/2-13 UNC X.75" SOC 76 241411 1 FRONT DRIVE ASSEMBLY (~10"), E RIDE

27 241398 2 REAR WHEEL ASSY, E RIDE 2426 77 241221 1 DASHBOARD ASSEMBLY, SCV2426

28 711506 14 |WSR-FLT .344 X.690 X.062 STL Z 78 90759606 1 STEERING WHEEL CAP

29 711545 19 |WSR-HELICAL 5/16 79 90511270 1 STEERING WHEEL - 14" OD, SOFT GRIP. BLACK

30 711583 2 |WSR-WAVE .78 X 1.00 X.02 80 368-816 1 HALF NUT NYLOC 1/2-20

31 241217 2 |SPACER TUBE - SCV 2426 81 710025 4 SCR-MC TR HD 8-32 X.375 SS

32 241480 1 |LINKAGE ATTACHMENT SHAFT, SCV 24/26 82 711808 1 COTTER PIN-HAIR #13

33 241258 1 |HORN ASSY. - SCV 2426 83 241012M 1 SOLUTION TANK ASSY, E RIDE 24/26

34 711203 6 BLT-HH 1/4-20 X 0.62 STPL 84 712562 2 BOLT-HH 1/4-20X3/4 SS

35 711546 10 |WSR-HELICAL 3/8 85 241370 1 BRACKET - HOLDING STRAP, SCV 2426

36 241242 1 LINKAGE ASSY W/O ACTUATOR, SCV 2426 86 711678 1 CLEVIS PIN 3/8 X 2-1/4

37 713042 4 |BLT-HH 3/8-16 X 1 #5 87 241200 1 MAIN FRAME WELDMENT - E RIDE 26 / B100R

38 241566 1 |SHIELD - IGUS CHAIN, E RIDE 2426 88 241434 1 RECOVERY TANK LATCH MTG. EXT. BRKT., SCV 24/26

39 748214 1 |CABLE ASY, DRIVE MOTOR SCV2426 NEW 89 711502 10 WSR-FLT .170 x.38 x.032 STL ZINC

40 711228 10 |BLT-HH 5/16-18 X .75 ST PL 90 711542 11 WSR-HELICAL #8

41 711534 3 |WSR-EXTERNAL LOCK #10 91 710328 10 SCR-MC RD HD 8-32X.37 STL

42 670115 1 |CHAIN MOUNTING STRAP 92 715029 1 DECAL-NAME PLATE SERIAL

43 320996 1 |STATIC GROUNDING CHAIN 93 715047 1 DECAL-CLEAR LAMINATE 2X3

44 712764 5 |WSR#10SS 94 715644 1 WARNING LABEL - "DO NOT STEP"

45 711350 3 |NUT-NYLOC 10-32 95 450207 2 LATCH, SOFT #C7-10

46 713026 6 BLT-HH 5/16-18 X 3/4 #5 96 241138 1 FOOT REST ANTISKID,SCV 24/26 RH

47 241133 2 ROLLER/ANTI-TIP BRACKET ASSEMBLY, SCV 24/26 97 17267451 1 ADHESIVE LABEL - GENERAL SAFETY, W/ UNIVERSAL SYMBOLS

48 711512 2 |WSR-FLAT .75X1.37X.08 98 241137 1 FOOT REST ANTISKID,SCV 24/26 LH

49 809148 2 |RETAINING RING - "E" TYPE EXT .75 99 241117 2 FRONT FOOT STEP ANTISKID, SCV 24

50 241224 1 |BOOT - SHAFT, SCV 2426 100 715914W 1 DECAL, MINUTEMAN W/SWOOSHES, WHITE

Parts Manual - E Ride 26 Riding Scrubber

Page 7




inuteman’

Excellence Meets Clean

Front Drive Assembly

HOLES FACE FORWARD

APPLY THREADLOCKER TO

THESE

SCREWS.

(4)

MEDIUM STRENGTH

Page 8

Parts Manual - E Ride 26 Riding Scrubber



Minuteman’

Front Drive Assembly BOM Excellence Meets Clean
BILL OF MATERIAL - 241411

ITEM PART NO. REQ'D |DESCRIPTION
1 REF ONLY 1 FRONT DRIVE W/ BEARING ASS'Y, SCV 24/26
2 241392 1 SPINDLE WELDMENT, E-RIDE/B100R
3 241400 1 ELECTRIC CHASSIS DRIVE - E-RIDE / B100R (10.0")
4 241450 1 SPACER, DRIVE MOUNTING PLATE
5 241564 1 SHIELD - AMER MOTOR, SIDE
6 281054 1 CHAIN, STEERING No. 40, 27.5"
7 281254 1 STEERING DISC WMT
8 281268 1 SPROCKET-RC #40, 10 TEETH, 3/4" BORE
9 281285 1 IDLER ASSY, FRONT DRIVE
10 383077 1 BEARING CONE (LM104949)
11 383250 1 GREASE CAP
12 383277 1 KEY WOODRUFF 3/16 X 3/4
13 383364 1 THRUST WASHER
14 711202 2 BLT-HH 1/4-20 X 0.50 STPL
15 711505 2 WSR-FLAT 1/4
16 711515 3 WSR-FLAT .406 X .812 X.0625
17 711511 2 WSR-HELICAL 1/4
18 711546 3 WSR-HELICAL 3/8
19 711588 1 WSR-FLAT .75X1.00X.025
20 711807 1 COTTER PIN .12 X 1.75
21 712113 1 CASTLE NUT
22 712330 4 METRIC HEX CAP SCREW M10x1.5x30
23 712767 4 FLAT WASHER .406 ID X.75 OD X.
24 713043 3 BLT-HH 3/8-16 X1 1/4 #5
25 809148 1 RETAINING RING - “E” TYPE EXT .75
26 809247 3 STEERING PLATE SPACER
27 833629 2 MASTER CHAIN LINK

Parts Manual - E Ride 26 Riding Scrubber Page 9



Minuteman’

Excellence Meets Clean

Front Drive Subassembly

Bearing Subassembly

Idler Subassembly

BILL OF MATERAL - 241257
ITBM PARTNO REQD CESCRPTICN

1 | 241%7 1  STEHRNGSPROXKETSHAFT, SOV 2426
2 | B0/ 2  BEARNGRADAL.7/0X165X.50

3 80 1 MOUNTWMI, FRONTERVE

4 B4 1 SEALP

5  30h 1 BEARNGROL200X296 X930

6 | 3830/ 1 BEARNGRACE(QONE) 30 X.680

7 | 38308 1 BEARNGRACE(QONR) 252 X.60

8 7158 1 WSRAT.HBXL0X.0S

9 | 81148 1 RETRNGETYPE.ASIBH

BILL CFVATERAL - 281285
ITBM PARTNO REJD CESCRPTION
1 28026 1 IDERBASEWMI, FRONTERVE

2 BZP 2 | IDERARMWMI, FRONTDRVE

3 B 2 IDERSPROKEFRCHO, 10TEETH 1/2' BCRE, NYLON
4 4306l 1  SPRNGRETLRN.3I3X438BX2BSS

5 7154 2 WSRWAVE.S2X.87X.0L

6 71154 2 WSRHAT.SX.8X.BNKH

7 71713 4 RETRNGETYPEEX .20

Parts Manual - E Ride 26 Riding Scrubber Page 10



Minuteman’

Rear Wheel Assembly Excellence Meets Clean

BILL OF MATERIAL - 241398
ITEM PART NO. REQ'D DESCRIPTION
1 241210 1 REAR WHEEL ASSY

2 241212 1 HUB CAP, WHEEL

3 241495 1 AXLE WELDMENT, REAR

4 383194 2 BEARING CONE, 1.250X.660
5 711450 1 NUT-SLOTTED, 1-14 UNS - 2A
6 711514 1 WSR-FLT, 1.O. ID X2.0 OD

7 380-632-20 1 3/16 COTTER PIN

8 1

383241PTD GREASE CAP WHEEL-PAINTED

”\

Parts Manual - E Ride 26 Riding Scrubber Page 11



- ®
inuteman
Excellence Meets Clean

<1

CONNECTS 7O UPPER PIN
O ITEM

-

CONNECTS TO LOWER-FIN
ON ITEM =1

Linkage Assembly

Page 12

Parts Manual - E Ride 26 Riding Scrubber



Minuteman’

Linkage Assembly BOM Excellence Meets Clean

BILL OF MATERIAL - 241242
ITEM PART NO. REQ'D DESCRIPTION
1 241241 1 FIXED PIVOT WELDMENT - SCV 2426, NO ACTUATOR MOUNT

2 241350 1 LINKAGE ARM WELDMENT, SCV 2426

3 241355 8 SQUARE POLYETHYLENE PLUG

4 241367 2 DECK LINK WELDMENT, SCV 24/26

5 241462 1 LEFT UPPER LINK ASSEMBLY, SCV 24/26

6 241464 1 RIGHT UPPER LINK ASSEMBLY, SCV 24/26

7 241465 1 LEFT LOWER LINK ASSEMBLY, SCV 24/26

8 241467 1 RIGHT LOWER LINK ASSEMBLY, SCV 24/26

9 241468 1 LEFT LIFT WELDMENT W/BUSHING, SCV 24/26
10 241470 1 RIGHT LIFT WELDMENT W/BUSHING, SCV 24/26
11 241472 1 LINK ATTACHMENT SHAFT, SCV 24/26

12 241485 5 POLYURETHANE ROLLER, SCV 24/26

13 711515 5 WSR-FLAT .406 X .812 X .0625

14 711524 8 WSR-WAVE .52 X .87 X .01

15 711583 4 WSR-WAVE .78 X1.00 X.02

16 711588 4 WSR-FLAT .75X1.00X.025

17 711668 4 CLEVIS PIN, 3/8X1 11-141

18 711669 1 CLEVIS PIN .5 X2.5

19 711681 1 PIN CLEVIS, 3/8 X 3-1/4 ZP

20 711713 8 RETAINING RING - “E” TYPE EXT .500

21 712310 8 WSR- FLAT .52 X .87 X .06 PL

22 809148 4 RETAINING RING - “E” TYPE EXT .75

23 809311 8 PIN-COTTER 7/64 DIA X1

24 831965 1 3/8 x 1.63" CLEVIS PIN

25 840118 2 BUSHING - 3/8 ID X.625 OD X.75 L, STEEL, ZINC PL
26 | 740822-1 1 LINAK ACTUATOR, 100MM STROKE, 75 W/TERMINALS

Parts Manual - E Ride 26 Riding Scrubber Page 13



inuteman’

Excellence Meets Clean

Steering Assembly

- E Ride 26 Riding Scrubber Page 14

Parts Manual



Minuteman’

Steering Assembly Excellence Meets Clean

SPRING (ITEM #8) IS
ATTACHED TO THIS HOLE

®
SPRING (ITEM #12) IS
0 ATTACHED TO THIS HOLE
/ ®
/1"{’/
‘ SQUEEZE THE HOOK
% END AROUND THE PIN.
r" '
0 '
®
o
© ®
®

DETAIL A

”_\

Parts Manual - E Ride 26 Riding Scrubber Page 15



Minuteman’

Steering Assembly Excellence Meets Clean

SEE DETAIL B

DETAIL B O

Parts Manual - E Ride 26 Riding Scrubber Page 16



Minuteman’

Steering Assembly BOM Excellence Meets Clean

BILL OF MATERIAL - 241220
ITEM | PART NO. | REQ'D |DESCRIPTION
1 70-516-16 4 BLT-CARR 5/16-18 X1
2 241161 1 SHAFT - SCV STEERING
3 241163 1 SHAFT-STEERING-SCV 24/26
4 241175 1 WELDMENT-STEERING FRAME SCV 24/26
5 241222 1 WELDMENT-ACCELERATOR PEDAL-SCV 2426 ROUND STYLE
6 241244 1 WELDMENT-ACCELERATOR ARM SCV 2426
7 241364 1 SHIELD - STEERING FRAME, SCV 2426
8 281047 1 SPRING-EXT 2.75
9 281392 2 BEARING ASSEMBLY 3/4"
10 383098 1 JOINT-UNIVERSAL 3/4"
11 383277 2 KEY-WOODRUFF 3/16 X 3/4
12 430051 1 SPRING-RETURN .313 X .438 X2.93 SS
13 710153 4 SCR-MC 10-32 X .37 ZINC
14 711374 4 NUT-NYLOC 5/16-18
15 711505 2 WSR-FLT 1/4
16 711506 4 WSR- FLAT, 5/16 TYPE A, SERIES N (NARROW), ST PL
17 711682 1 PIN-QUICK REL, 1/4 X .50 UL
18 711951 2 PIN-COTTER - 3/32" X.75" ZINC
19 712102 1 BLT-SHOULDER 1/2 X 1.5
20 748013-2 1 POTENTIOMETER BOXASY, SCV W/PACKARD
21 809148 4 RET RING-E TYPE .75 5133-75

Parts Manual - E Ride 26 Riding Scrubber Page 17



Minuteman’

Console Assembly Excellence Meets Clean

DO NOT FULLY TIGHTEN THESE (2) SCREWS,
UNTIL FINAL ASSEMBLY.
\ \

DETAIL A

BILL OF MATERIAL - 241245
ITEM PART NO. REQ'D DESCRIPTION
1 241240 1 UPPER BRACKET - STEERING, SCV 2426
2 711207 2 BLT-HH 1/4-20 X 1.00 STPL
3 711373 2 NUT-NYLOC 1/4-20
4 711505 4 WSR-FLAT 1/4
5 241160HG 1 CONSOLE - SCV 2426

”\

Parts Manual - E Ride 26 Riding Scrubber Page 18




Minuteman’

Solution Tank Assembly Excellence Meets Clean

Solution Tank Assembly |

APPLY TEFLON TAPE TO =17TING THREADS
BEFCRE ATTACHMENT TO TANK (2 PLCS).

THIS WASHER AND GROUND STRAP
ARE USZD ON LOWER RIGHT ATTACAMENT
LOCATION ON_Y.

i))ﬁﬁ-m'-mi-‘li"i-ﬁ"’@» ‘

Parts Manual - E Ride 26 Riding Scrubber Page 19



Minuteman’

Solution Tank Assembly Excellence Meets Clean

Solution Tank Assembly Il 7%%\“®
g/:@ KSOUEEZE THE SPRING CLIP TOGETEER

AND INSERT IT INTO 713508MCH AFTER
T13508MCH HAS BFEN MOUNTED TO THF SOIUTION TANK.

APPLY SI_ICONE SEA_ER (P/N 030708)
AROUND OPENING PRIOR TO
MOUNTING SPINWELD (P/N 713508MCH) .

APPLY TEFLON TAPE TO FLOAT SWITCH
THREADS BEFORE ATTACENENT TO TANK

THE FLOAT SWITCH ORIENTATION SHOULD BE AS
SHOWN, WITH THE ARROW PGINTING UP

Parts Manual - E Ride 26 Riding Scrubber Page 20



Solution Tank Assembly
Solution Tank Assembly BOM

(see Solution Tank Assembly | & I1)

Minuteman’

BILL OF MATERIAL - 241012M
ITEM | PART NO. REQ'D |DESCRIPTION
1 241002 1 SOLUTION TANK, SCV24, ASSEMBLY, SPINWELDS
2 241041 1 SCV 24, WIRE BUNDLE, COVER PLATE
3 REF ONLY 1 PUMP SUB-ASSEMBLY w/OAW, SCV 24/26
4 241146 1 UNVENTED PLASTIC CAP w/LANYARD, SCV 24/26
5 REF ONLY 1 SOLUTION TANK HOSE ASSY, SCV 24/26
6 241570 2 SHUTOFF VALVE, W/ ZERO PRESSURE WASHER
7 260149 1 U CHANNEL 12"
8 260340 1 SOLUTION TANK SIGHT LEVEL TUBE, SCV 24/26
9 281371 1 VENT PLUG
10 450040 2 FITTING 90 3/8 MPT X 3/8 BARB
11 450092 2 CRIMP CLAMP 27/64" TO 17/32"
12 710180 4 SCR-MC TR HD 1/4-20x.75 STL ZINC
13 711118 4 SCR-ST-A 10 X.75 SS
14 711203 2 BLT-HH 1/4-20 X .63 ST PL
15 711229 4 BLT-HH 5/16-18 x .875
16 711505 6 WSR-FLAT 1/4
17 711506 4 WSR-FLT .344 X .690 X.062 STL Z
18 711544 6 WSR-HELICAL 1/4
19 711545 4 WSR-HELICAL 5/16
20 711565 1 WSR-EXTERNAL LOCK 5/16
21 712822 2 SCR-MC TR HD 10-24 X .50 SS
22 715928 2 DECAL E RIDE 2426
23 742708-4 1 FLOAT SWITCH W/WEATHER PACK
24 748256 1 GROUND STRAP, SCV2426 CONTROL BOXTO FRAME
25 17262197 1 DECAL - MAX. SOLUTION TEMPERATURE
26 241238M 1 ELECTRICAL BOXASY
27 | 713508MCH 1 SPINWELD # 20D MACHINED

Parts Manual - E Ride 26 Riding Scrubber

Excellence Meets Clean

Page 21




Minuteman’

Excellence Meets Clean

Hose Assembly - Drain, Solution Tank, SCV 2426/B100R

BILL OF MATERIAL
ITEM| PART NO. | REQ'D. [DESCRIPTION
1 200023 1 CAP - GARDEN HOSE, 3/4 X 11 1/2 FEMALE THREAD, WHITE
2 200024 1 WSR-BLACK VINYL
3 210410 2 FITTING-3/8FPT 3/8HOSE BRASS
4 241393 1 FITTING - 3/4" X11-1/2 MALE GARDEN HOSE x 3/8" HOSE BARB, PLASTIC, WHITE
5 241496 3 HOSE - SOLUTION TANK DRAIN, 3.375" L, E RIDE / B100R
6 241726 2 NYLON SINGLE-BARBED TEE, 3/8"
7 241727 1 DRAIN HOSE 1/2" X 30"
8 281425 2 SWITCH-SWIVEL CONNECTOR-3/4 GHT X 3/8 MPT
9 450076 6 CLAMP-CRIMP 185R SS
10 828490 2 CLAMP-CRIMP 140R

Parts Manual - E Ride 26 Riding Scrubber Page 22



Minuteman’

Electrical Box Assembly @ Excellence Meets Clean

INSTALL ITEM 22 (VARISTOR)
ACROSS - & + TERMINALS
AS SHOWN

1/16 APPROX.

1/8 APPROX.

DECAL MOUNTING
(CENTERED)

VIEEW A

Parts Manual - E Ride 26 Riding Scrubber

ATTACH TO WELD STUD
IN BOTTOM RIGHT OF CABINET

Page 23



Minuteman’

) Excellence Meets Clean
Electrical Box Assembly BOM

BILL OF MATERIAL - 241238M
ITEM [ PART NO. | REQ'D. |[DESCRIPTION
1 241234 1 CONTROL PANEL ASY, E-RIDE2426 /B100R
2 241248 1 BRACKET - SCV 2426, ELECTRICAL BOX, DECK SWITCH
3 241249 1 ELECTRICAL BOXWELDMENT, SCV 2426
4 241314 1 DOOR - ELECTRICAL PANEL, SCV 2426
5 711304 1 NUT-HEX 8-32 ST PL
6 711372 4 NUT-NYLOC 8-32
7 711425 4 NUT-FLANGED WIZZ 1/4-20 STL ZP
8 711502 2 WSR-FLT #8
9 711542 1 WSR-HELICAL #8
10 711552 1 WSR-INT LOCK #8
11 712638 2 NUT HEX 10-24 SS NYLOC
12 712764 12 WSR #10 SS
13 712822 12 SCR-MC 10-24 X .50 SS TR
14 715641 1 DECAL - CIRCUIT BREAKERS, E-RIDE E-BOX
15 744005 1 TERMINAL BLOCK-5 POS 4,4,12
16 748152 1 SWITCH, DPDT MOMENTARY ON-OFF-ON (SCV2832E DECK RAISE/LOWER)
17 748257 1 GROUND STRAP, SCV2426 CONTROL BOXTO FRAME
18 748271 1 CONTROLLER, TRIO+ WET (FLOODED) BATTERIES
18A 748270 1 CONTROLLER FOR GEL/AGM BATTERIES
19 748276 1 JUNCTION BLOCK, 2 STUD 10/24" 30A
20 830557 3.16 |DORTITE 1/2INCHRM 1F
21 281449 1.125 |SERRATED GROMMET STRIP - .187IN
22 748287M 1 WIRES, ERIDE 2426 ELECTRICAL BOX (NOT SHOWN)
23 748269-1 1 VARISTOR ASY, RING TERMINALS 1/4"

Parts Manual - E Ride 26 Riding Scrubber Page 24



Minuteman’

Electrical Panel Assembly Excellence Meets Clean

Control Panel Subassembly |

NOTE: CONFIGURATION WITH DISC SCRUB DECK,
SEE BILL OF MATERIAL ON NEXT PAGE.

THESE THREE ARE
ALL PART OF PART
NO. T748012.

Parts Manual - E Ride 26 Riding Scrubber Page 25



Minuteman’

Electrical Panel Assembly Excellence Meets Clean

Control Panel Subassembly Il

NOTE: CONFIGURATION WITH CYLINDRICAL SCRUB DECK.

THESE THREE ARE
ALL PART OF PART
NO. 748012,

BILL OF MATERIAL - 241234
ITEM |PART NO.| REQ'D |DESCRIPTION
1 241233 1 CONTROL PANEL WELDMENT - SCV 2426, NO E-STOP
2 742748 2 CIRCUIT BREAKER BOOT
3 742749 3 HOLE PLUG
4 746006 1 CIRCUIT BREAKER - 3A
5 748012 1 CIRCUIT BREAKER 100A
6 748203 1 HOUR METER, 10-80VDC ENM-T41D45
7 830557 1.67 |DORTITE 1/2INCHRM 1F
8 740238 2 CIRCUIT BREAKER 18 AMP

Parts Manual - E Ride 26 Riding Scrubber Page 26



Minuteman’

Solution Tank Assembly Excellence Meets Clean

Pump Subassembly

Parts Manual - E Ride 26 Riding Scrubber Page 27



Minuteman’

Excellence Meets Clean

Solution Tank Assembly
Pump Subassembly BOM

BILL OF MATERIAL - 241098
ITEM PART NO. REQ'D DESCRIPTION
1 210409 1 FITTING-3/8MPT 3/8FPT BRASS

2 241096 1 HOSE 3/8 x 45" WIRE REINFORCED, SCV 24/26
3 241097 1 HOSE 3/8 x 31 WIRE REINF, SCV 24/26

4 241430 1 HOSE-NYLO REINF 1/8 X 42"

5 281089 1 FILTER, IN-LINE

6 281090 1 FITTING BRASS 3/8" FPT TEE

7 281091 1 FITTING 3/8MPTx1/8 FPT REDUCER

8 281368 1 PUMP MOUNT PLATE

9 281369 1 PUMP SUPPORT PLATE

10 281388 1 PUMP MTG PLATE

11 320254 2 HOSE 3/8 x 9.00" WIRE REINFORCED

12 342430 1 FITTING BRASS 3/8MPT X 3/8BARB

13 383327 4 ELBOW 1/2 MPT X 3/8 BARB

14 383332 1 FITTING BRASS 3/8 NIPPLE

15 450040 1 FITTING 90 3/8 MPT X 3/8 BARB

16 450076 3 CLAMP-CRIMP 185R SS

17 450221 1 COUPLER-QUICK CONNECT

18 450279 2 Q.C. COUPLING NIPPLE (MALE X 1/8 BARB)
19 711503 8 WSR, FLAT#10

20 711504 4 WSR-FLAT 1/4 ID SS

21 711553 4 WSR- INTERNAL LOCK #10

22 712531 4 SCR-MC 10-24 X 1.00 SS

23 712565 4 SCR-MC 1/4-20X.63 SS TR HD

24 712638 4 NUT, HEX10-24 SS NYLOC

25 712758 4 WSR-HELICAL 1/4 SS

26 828062 2 CABLE TIE LARGE

27 829129 3 CLAMP-HOSE, WORM-DRIVE FOR 8-22MM HOSE DIA., 5/16" WIDE
28 830062 1 FITTING-90 3/8MPT 3/8FPT BRASS

29 830082 2 HOSE CLAMP 3/8

30 742709-2 1 PUMP ASSEMBLY-SCV

31 742718-1 1 SOLENOID, 36V WATER

Parts Manual - E Ride 26 Riding Scrubber Page 28



inuteman’

Excellence Meets Clean

Recovery Tank Assembly
Recovery Tank Assembly |

Page 29

Parts Manual - E Ride 26 Riding Scrubber



inuteman’

Excellence Meets Clean

Page 30

Parts Manual - E Ride 26 Riding Scrubber

Recovery Tank Assembly I



Minuteman’

Excellence Meets Clean
Recovery Tank Assembly IlI

v
?

Parts Manual - E Ride 26 Riding Scrubber Page 31



Minuteman’

Recovery Tank Assembly IV Excellence Meets Clean

SCREENED FLOAT ATTACHMENT

,M ‘-“““:‘;\\}

W=
I
Y a— — ==
L [ L 1 [
Y
it P
i | SEE DETAIL A
:‘ﬂ.--.

=

VACUUM TUBE

FLOAT NECK

o TLOAT SCRCEN

GROOVE IN FLOAI NECK SHOULD

F 1T AROUND
THE VACUUM TUBE LOWER PROTRUSION.

DETAIL A

Parts Manual - E Ride 26 Riding Scrubber Page 32



Minuteman’

Recovery Tank Assembly BOM (see Recovery Tank Assembly I, II, Ill, & 1V) Excellence Meets Clean
BILL OF MATERIAL - 241013M
ITEM PART NO. REQ'D. DESCRIPTION
1 241003 1 RECOVERY TANK, SCV 24/26
2 241049 1 MUFFLER-VAC MOTOR, SCV 24/26
3 241060 1 FLOAT, SCREENED W/BALL
4 241076 1 VAC WIRE COVER, SCV 24/26
5 241099 1 EXHAUST/VAC WIRE COVER, SCV 24/26
6 241193 1 REMOVABLE LID GASKET, SCV 24/26
7 241235 1 BRACKET - SCV 2426, RECOVERY DRAIN HOSE
8 241243 1 RECOVERY TANK DRAIN HOSE ASSY - SCV 2426, WITH HAKO VALVE
9 241362 1 WELD-RECOVERY FRAME - SCV 2426
10 241420 1 EXHAUST DIVERTER, SCV 24/26
11 241433 1 STRAP-SAFETY, REC TANK
12 241435 1 HOSE-NYLO REINF 1/8 X 65"
13 241519 2 ACTUATOR PROTECTOR BKT,CURVED, SCV2426
14 241704 1 ASSY, LANYARD, RECOVERY TANK, SCV 24/26
15 241803 1 GASKET-WELD INLET SCV 24/26
16 241805 1 WELD-PIPE REC TANK VAC INLET (OAW) SCV 24/26
17 260203 1 CLAMP-HOSE 102120 MURRAY
18 260579 1 CLIP-TOOL15INCH HOSE
19 281018 1 GASKET, NEOPRENE 5.90 X 4.50 X .125
20 281055 1 VAC MOTOR FILTER
21 281056 1 SCREEN-VAC MOTOR INLET
22 281073 1 INLET GASKET
23 281423 1 FILL CAP W/CHAIN ASSY, 4.00
24 320835 1 COVER-DUMP CAP ES2832
25 320838 1 STOPPER PLUG ASM - 4"
26 320839 1 DUMP COVER SUPPORT RING
27 380035 2 GASKET, 4.31 X5.81 X.19
28 450221 2 COUPLER-QUICK CONNECT
29 450223 2 FITTING-1/8FPT 1/8BARB BRASS
30 710180 2 SCR-MC TR HD 1/4-20 X .75 ZINC
31 710530 2 SCR-MC 8-32 X .50 BRS
32 711228 6 BLT-HH 5/16-18 X .75 STL ZINC
33 711420 4 NUT-HEX JAM 5/16-18 STPL
34 711504 2 WSR-FLT 1/4 SS
35 711505 2 WSR-FLT 1/4
36 711515 2 WSR-FLT .406 X .812 X .0625
37 711544 2 WSR-HELICAL 1/4
38 711545 6 WSR-HELICAL 5/16
39 711575 12 WSR-FLT .31 X .75 X .06 STL
40 711678 1 PIN-CLEVIS 3/8 X 2 1/4
41 711808 1 PIN-HAIRPIN COTTER #13
42 712516 6 SC-BHCS 8-32 X .62 SS
43 712532 1 SCR-MC 10-24 X 1.00 SS
44 712536 2 SCR-MC 10-24 X .62 SSTR HD
45 712541 6 SCR-TR HD 1/4-20 X 1.0 SS
46 712563 1 SCR-MC 1/4-20 X 1.00 SS
47 712638 2 NUT HEX 10-24 SS NYLOC
48 712757 4 WSR-HELICAL #10 SS
49 712758 6 WSR-HELICAL 1/4 SS
50 712764 4 WSR #10 SS
51 712822 16 SCR-MC 10-24 X 50 SS TR
52 715717 1 DECAL-OVERFILL SIGHT GAUGE SCV 24/26
53 742773 1 VAC MOTOR ASSY,SCV2426 CE
53A 741008 2 CARBON BRUSHES (SET OF TWO)
54 748251 1 HARNESS ASY, RECOVERY TANK B100R/SCV2426 (NOT SHOWN)
55 760859 1 CLAMP-HOSE
56 809311 1 PIN-COTTER 7/64 X 1
57 830082 2 CLAMP-HOSE 3/8
58 17264888 1 DECAL - VALVE OPERATION, RECOVERY DRAIN HOSE
59 17267139 1 DECAL - EXPLOSIVE GASES (BATTERY) WARNING, MULTILANGUAGE
60 241006HG 1 RECOVERY TANK FIXED LID - SCV 2426, HAKO GREY
61 241007HG 1 RECOVERY TANK REMOVABLE LID - SCV 2426, HAKO GREY
62 715218-1 1 DECAL-BATTERY B100R/SCV2426
63 740821-1 1 ACTUATOR ASSEMBLY, 70mm 300N 24/36VDC

Parts Manual - E Ride 26 Riding Scrubber Page 33



Minuteman’

Dump Hose Assembly Excellence Meets Clean

BILL OF MATERIAL - 241243

ITEM | PART NO. | REQ'D. [DESCRIPTION
1 200355 1 HOSE - DRAIN, CONVOLUTED, 1.50 X2.00 X 34"L, BLACK, EPDM
1 241363 1 HOSE CLAMP - WORM DRIVE, SAE #28, ALL 300 SERIES STAINLESS
1 97103519 1 VALVE - DRAIN, 1/4 TURN, PLASTIC

”\

Parts Manual - E Ride 26 Riding Scrubber Page 34



Minuteman’

Battery Panel Assembly Excellence Meets Clean

Left Hand Side

/

BILL OF MATERIAL - 241218
ITEM PART NO. REQ'D DESCRIPTION
1 241187 1 DIAGONAL BRACE - SIDE COVER, SCV 2426

2 241188 1 BRACKET - SCV 2426, BATTERY COVER, LH

3 241189 1 BRACE (VERTICAL) - SIDE PANEL FRAME, SCV 2426, LEFT
4 241228 1 LH BATTERY PANEL, SCV 24/26

5 711503 3 WSR, FLAT#10

6 711903 9 RIVET-POP 3/16"

Parts Manual - E Ride 26 Riding Scrubber Page 35



Minuteman’

Battery Panel Assembly Excellence Meets Clean

Right Hand Side

BILL OF MATERIAL - 241219
ITEM | PART NO. | REQ'D DESCRIPTION
1 241187 1 DIAGONAL BRACE - SIDE COVER, SCV 2426

2 241190 1 BRACKET - SIDE COVER, SCV 2426, RH

3 241191 1 BRACE (VERTICAL) - SIDE PANEL FRAME, SCV 2426, RIGHT

4 241229 1 RH BATTERY PANEL, SCV 24/26

5 241415 1 EDGE TRIM - VINYL, DOUBLE LIP, W/ METAL CORE, BLACK, 6" LENGTH
6 711503 3 WSR, FLAT#10

7 711903 9 RIVET-POP 3/16"

Parts Manual - E Ride 26 Riding Scrubber Page 36



Minuteman’

Excellence Meets Clean

Battery Panel Assembly
Right Hand Side-SC2426H BATTERY ATTACHMENT ASSY.

©

009

BILL OF MATERIAL - SC2426H Battery Attachment Assy.
ITEM | PART NO. | REQ'D |DESCRIPTION
1 82-54-A 1 CLAMP, MS21333-114

2 241219 1 BATTERY COVER ASSEMBLY RH, SCV 2426

3 241371 1 BRACKET - BATTERY CONNECTOR, SCV 2426

4 711206 1 BLT-HH 1/4-20 X .87 STL ZINC

5 711213 2 BLT - HH 1/4-20 X 1.62

6 711425 2 NUT, HEX 1/4-20 WIZNUT

7 711504 2 WSR-FLAT 1/4 ID SS

8 711505 3 WSR-FLAT 1/4 ID SS

9 711544 1 WSR-HELICAL 1/4

10 740147 1 CB 175 GRAY HOUSING

11 840118 2 BUSHING - 3/8 ID X.625 OD X.75 L, STEEL, ZINC PL

Parts Manual - E Ride 26 Riding Scrubber Page 37



Minuteman’

Dashboard Assembly Excellence Meets Clean

T

ool

BILL OF MATERIAL - 241221
@ PART NO. [ REQ'D |DESCRIPTION
1 241176 1 DASH PANEL -SCV 2426
2 241211 1 GASKET - DASH PANEL
3 710204 2 SCR-MC 6-32 X.50 ST PL PAN HD
4 711371 2 NUT-NYLOC 6-32 STL ZINC
5 711501 2 WSR-FLAT # 6
6 711515 1 WSR-FLAT .406 X .812 X.0625
7 712310 2 WSR- FLAT .52 X .87 X.06 PL
8 715640 1 DECAL, DASHBOARD SCV2426
9 747011 1 BATTERY GAUGE, TRUCHARGE
10 747016-1 1 LED ASSY, RED 36VDC W/FEMALE QC
11 747017-1 1 LED ASSY, AMBER 36VDC W/FEMALE QC
12 747020 1 KNOB-MODE SELECTOR
13 747025 1 POTENTIOMETER ASSY WATER FLOW
14 747027 1 SWITCH ASSY, MODE SELECTOR
15 748047 1 SWITCH, PUSH BUTTON (HORN SCV 36V)
16 748259 2 WIRE ASY, 18G RED/VIOLET 2"
17 748286 1 SWITCH - TOGGLE, 2 POS ON/ON
18 748301 1 TOGGLE HANDLE EXTENSION
19 809874 1 KNOB, SPEED CONTROL
20 [90323437-1 1 KEYSWITCH ASY, SWITCH PLUS WIRES

Parts Manual - E Ride 26 Riding Scrubber Page 38



Minuteman’

Seat Assembly Excellence Meets Clean

REEN WIRE (GROUND)
ATTACHES HERE ON TOP OF RAIL

BILL OF MATERIAL - 241365-1

PART NO. REQ'D |DESCRIPTION
1 241376 1 SEAT BRACKET WMT, SCV 24/26
2 281085 1 ASS'Y SEAT, SUPER SUBURBAN
3 281087-3 1 SEAT SWITCH ASY, B100R/ERIDE W/PACK
4 748255 1 SEAT GROUND STRAP, SCV 24/26
5 281086 1 SLIDE ASS'Y KIT
6 711319 4 5/16-18 HEXNUT
7 711506 4 WSR-FLT .344 X .690 X.062 STL Z
8 711545 4 WSR-HELICAL 5/16
9 711565 1 WSR-EXTERNAL LOCK 5/16

Parts Manual - E Ride 26 Riding Scrubber Page 39



Minuteman’

Horn Assembly Excellence Meets Clean

BILL OF MATERIAL - 241258
ITEM | PART NO.| REQ'D |DESCRIPTION
1 241254 1 HORN BRACKET, SCV 2426

2 710203 2 SCR-MC 6-32 X .37 ST PL PAN HD

3 711371 2 NUT-NYLOC 6-32 STL ZINC

4 711501 2 WSR-FLAT # 6

5 748200 1 HORN / BACK UP ALARM, 9-48 VDC

Parts Manual - E Ride 26 Riding Scrubber Page 40



Minuteman’

Cable Guide Assembly Excellence Meets Clean

, a
)
ATTACH CABLE TIES AT y |

THESE LOCATIONS ) y
s 21 lo]

NS

V -

/7
/l
I
g
4
oo

V4
A

1= l" 0

i‘“‘ii‘
('fi‘;iii’(g
iu! lll\@
N%‘l

=

(

ATTACH CABLE TIE AT THIS
LOCATION, ENCIRCLE THE PLASTIC

- PROTRUSIONS AND WIRES.
“

ATTACH CABLE TIE AT THIS LOCATION,
ENCIRCLE THE PLASTIC PROTRUSIONS
AND WIRES.

ATTACH CABLE TIES AT

THESE LOCATIONS.

Parts Manual - E Ride 26 Riding Scrubber Page 41



Minuteman’

Cable Guide Assembly Excellence Meets Clean
ATTACH 748218 TO MOUNT PIECES AS SHOWN
ORIENT CABLES WITHIN CHAIN
E BRAKE CABLE 3" 3
@ TO END OF CONNECTOR @
Paaaaada ® |
7 \ I
\ ”
& yam 9"¢ BLACK CABLE

MEASURED FROM END OF
MOUNTING BRACKET

IGUS CHAIN LENGTH IS
APPROXIMATELY 24"

\@ CABLE TIE CONNECTOR (BRAKE CABLE)
TO BRACKET 241399

/

©)
o — |l
]

ORDER OF CABLE:
|. BRAKE CABLE
2. BLACK 8AWG

3. RED BAWG
BILL OF MATERIAL - 748214
ITEM PART NO. REQ'D |DESCRIPTION
1 241399 1 BRACKET - DRIVE MOTOR CABLE
2 241567 1 BRACKET WELDMENT-MOTOR CABLE, E RIDE 2426
3 748218 1 WIRE HARNESS, DRIVE MOTOR E-RIDE/B100R
4 748219-2 1 CABLE GUIDE, MOUNT BRACKET-BORE
5 748219-3 1 CABLE GUIDE, MOUNT BRACKET-PIN
6 827666 4 RIVET-POP
7 828062-B 7 CABLE TIE LARGE-BLACK

Parts Manual - E Ride 26 Riding Scrubber Page 42



Minuteman’

Excellence Meets Clean

Disc Scrubdeck Main Assembly

BILL OF MATERIAL - 241426
ITEM | PART NO. | REQ'D |DESCRIPTION
1 210118 4 KNOB-3 SIDED 5/16 NYLOC

2 241373 1 DISK SIDE SQUEEGEE ASSY - LH, E RIDE 2426
3 241374 1 DISK SIDE SQUEEGEE ASSY - RH, E RIDE 2426
4 241426-1 1 26" DISK SCRUBDECK ASSY W/O SQUEEGEE
5 712301 4 WSR-FLAT .37 X.87 X .06

Parts Manual - E Ride 26 Riding Scrubber Page 43



Minuteman’

Disc Scrubdeck Subassemblies Excellence Meets Clean

Disc Scrubdeck Subassembly |

74

/s

(

Parts Manual - E Ride 26 Riding Scrubber Page 44



inuteman’

Excellence Meets Clean

Disc Scrubdeck Subassembly I

Disc Scrubdeck

Page 45

@
N
|V
p .__-d\,’ A nO/_u

i)

o
i

Y

&

i

(1A= mtensest esten ancan e e K e encencencent /]

Toa

-
%,

EaceRtant )

Parts Manual - E Ride 26 Riding Scrubber



Minuteman’

Disc Scrubdeck BOM (see Disc Scrubdeck Subassembly | & I1) Excellence Meets Clean

BILL OF MATERIAL - 241426-1
ITEM PART NO. REQ'D DESCRIPTION
1 210118 8 KNOB-3 SIDED 5/16 NYLOC

2 241378 1 DISK DECK COVER WELDMENT - LH, E RIDE 2426
3 241379 1 DISK DECK COVER WELDMENT - RH, E RIDE 2426
4 241447 2 HOSE - SPLASH GUARD

5 241628 1 DRAG CHAIN ASSY, DISK SCRUBDECK SCV24/26
6 241653 2 WATER FEED BRKT, DISK, SCV24/26
7 241655 1 MOTOR SHROUD 26" DECK

8 241657 2 MOUNTING BRACKET, MOTOR COVER
9 241660 1 DISK SCRUBDECK MNTG PLATE, 26"
10 241661 1 SOL. FEED HOSE SUB-ASS'Y, DISK
11 241662 2 COVER MNT BRK'T, SCV 24/26 ASSY
12 281633 2 SPEED NUT - 3/8"

13 281634 2 DISK SOLUTION FEED ASSY

14 450076 2 CLAMP-CRIMP 185R SS

15 711229 2 BLT-HH 5/16-18 x .875

16 711242 12 BLT-HEX 3/8 -16X1.00 ZP

17 711504 9 WSR-FLAT 1/4 ID SS

18 711512 2 WSR-FLAT .75X1.37X.08

19 711515 12 WSR-FLAT .406 X .812 X .0625

20 711539 2 WSR-EXTERNAL LOCK 3/8

21 711545 2 WSR-HELICAL 5/16

22 711546 12 WSR-HELICAL 3/8

23 711554 2 WSR-INTERNAL LOCK 1/4 ID

24 711855 2 WSR-FLT .37X1.12X.10 STL Z HARD

25 712301 4 WSR-FLAT .37 X .87 X.06

26 712562 8 BOLT-HH 1/4-20X3/4 SS

27 712758 8 WSR-HELICAL 1/4 SS

28 740099 3 CABLE TIE - SMALL

29 748141 1 CABLE WRAP, 11"

30 748211-2 1 MOTOR, 26" DUAL RIGHT ANGLE

31 828490 2 CRIMP CLAMP 140R

32 840134 2 SPACER , HAKO DISC DRIVE HUB

33 90542572 2 DRIVE HUB - SCRUBBER, DISK

Parts Manual - E Ride 26 Riding Scrubber Page 46



Minuteman’

Disc Scrubdeck Excellence Meets Clean

Solution Feed Hose Subassembly

BILL OF MATERIAL - 241661
ITEM PART NO. REQ'D DESCRIPTION

1 241665 2 SOL. FEED END HOSE
2 320266 1 FITTING BRASS TEE DBL 3/8 BARB
3 450076 2 CLAMP-CRIMP 185R SS

Parts Manual - E Ride 26 Riding Scrubber Page 47



Minuteman’

Disc Scrubdeck Excellence Meets Clean

Side Squeegee Subassembly - Left Hand Side

USE THREADLOCKER ON THESE (2) SCREWS,
MED TUM STRENGTH

BILL OF MATERIAL - 241373
ITEM | PART NO., REQ'D DESCRIPTION
1 241380 1 DISK SQUEEGEE BRKT W/ PINS - LH, E RIDE 2426

2 241396 1 GLIDER BLOCK - PLASTIC

3 241418 1 STRAP, SIDE SQ., E RIDE/ B100R

4 281855 1 BACKER BLADE, LONG SCV 2832

5 281859 1 SIDE SQUEEGEE BLADE LINATEX, SCV 2832

6 710154 8 SCR-MC TR HD 10-32 X .625 SS

7 711504 2 WSR-FLAT 1/4 ID SS

8 712331 2 SCREW - HEXAGON SOCKET HEAD CAP, 1/4-20

Parts Manual - E Ride 26 Riding Scrubber Page 48



Minuteman’

Disc Scrubdeck Excellence Meets Clean

Side Squeegee Subassembly - Right Hand Side

BILL OF MATERIAL - 241374
ITEM | PART NO. | REQ'D DESCRIPTION
1 241381 1 DISK SQUEEGEE BRKT W/ PINS - RH, E RIDE 2426

2 241396 1 GLIDER BLOCK - PLASTIC

3 241418 1 STRAP, SIDE SQ., E RIDE/ B100R

4 281855 1 BACKER BLADE, LONG SCV 2832

5 281859 1 SIDE SQUEEGEE BLADE LINATEX SCV 2832

6 710154 8 SCR-MC TR HD 10-32 X .625 SS

7 711504 2 WSR-FLAT 1/4 ID SS

8 712331 2 SCREW - HEXAGON SOCKET HEAD CAP, 1/4-20

Parts Manual - E Ride 26 Riding Scrubber Page 49



Minuteman’

Excellence M lean
26" Cylindrical Deck W/O Side Squeegees P cellence Meets Clea

SHAFT KEY TO ATTACH PULLEY

USE (2) SET SCREWS AND (1)

7’
7’

@ @ @ USE THREADLOCKER (MEDIUM STRENGTH) ON
/,#THE THREADED ROD AND HEX STANDOFF

SEE DETAIL A

(MEDIUM STRENGTH),
ON ITEMS # 27

USE THREADLOCKER
(6 BOLTS)

USE THREADLOCKER,
(MEDIUM STRENGTH)

Parts Manual - E Ride 26 Riding Scrubber Page 50



Minuteman’

Excellence Meets Clean
26" Cylindrical Deck W/O Side Squeegees

SPRING ATTACHES
TO THIS TAB

22

WRAP AROUND THE CIRCUMFERENCE
OF THE FERRITE ONLY

3?2
WRAPS THROUGH CENTER HOLE OF THE FERRITE,
AND TIGHTEN OVER BOTH OTHER CABLE TIES.

49

22
WRAPS AROUND THE CIRCUMFERNCE OF THE FERRITE,
AND THROUGH BOTH CUTOUTS IN FRAME WELDMENT

CABLE TIE ORIENTATION ON FERRITE

GUIDE BLOCK : = ~
ATTACHMENT - ‘ USE THREAD LOCKER - MEDIUM
i & STRENGTH (6 SCREWS)

Parts Manual - E Ride 26 Riding Scrubber Page 51



Minuteman’

26" Cylindrical Deck W/O Side Squeegees BOM Excellence Meets Clean
BILL OF MATERIAL - 261526-1
ITEM PART NO. REQ'D. DESCRIPTION
1 000730 1 THD SEAL L567-47/LH150 (NOT SHOW N)
2 241494 1 26" CYLINDRICAL SCRUBDECK WELDMENT
3 241511 1 SPRAY BAR ASSY, SCV 24/26
4 241540 1 UPPER SQUEEGEE BRKTWMT RH, SCV 24/26
5 241542 2 UPPER SQUEEGEE MTG BRK'T
6 241544 1 HINGE BRK'T WLDMNT RH, SCV 24/26
7 241546 1 HINGE BRK'T WLDMNT LH, SCV 24/26
8 241554 1 UPPER SQUEEGEE BRKTWMT LH, SCV 24/26
9 241581 1 BRACKET - CYL. DECK., STEEL
10 241582 1 BRACKET -CYL. DECK, STEEL
11 241583 2 PLASTIC GUIDE BLOCK
12 241598 8 MOTOR SPACER CYL DECK, SCV 24/26
13 241961 1 DEBRIS BOXWMT, CYL SCRUBDECK 26IN
14 281023 2 BELT COVER CYLINDRICAL SCRUBDECK
15 281036 2 OFFSET PULLEY POLY V
16 281053 2 JBELT (POLY V) 18IN
17 281543 2 IDLER ASSY
18 281559 1 DRAG CHAIN ASSY, CYL. SCRUBDECK
19 281606 1 SPRAY HEAD MTG BRKT, CYL SCRUBDECK
20 281670 2 DRIVE SIDE HUB ASSY, CYL SCRUBDECK
21 281680 2 IDLE SIDE HUB ASSY, CYL SCRUBDECK
22 361218 2 CABLE TIE, BLACK
23 430051 2 SPRING-RETURN .313 X .438 X 2.93 SS
24 710975 2 SC 5/16-18 X .87 ZINC
25 711003 4 SK 10-32 X .25
26 711119 2 PIN-CLEVIS 7/16 X 2-5/8
27 711210 6 BLT-HH 1/4-20 X 1.25 STL ZINC
28 711316 6 NUT-HEX 1/4-20 ST PL
29 711350 10 NUT-NYLOC 10-32
30 711353 2 NUT-ACORN 5/16-18 ST PL
31 711503 10 W SR-FLT #10 (SPECIAL FLAT WASHER)
32 711504 20 W SR-FLT 1/4 SS
33 711505 6 W SR-FLT 1/4
34 711544 6 W SR-HELICAL 1/4
35 711623 4 SCR-MC IND. HH 10-24 X .50 STPL
36 711724 2 RING-RET-EXT 3/8
37 711808 2 PIN-HAIRPIN COTTER #13
38 712333 2 W SR - FLAT, .344 ID X .688 OD, .065 NOM. THICKNESS, SS
39 712334 6 SCR - FLAT HD, 10-32 X .25, SOCKET CAP SCREW, SS
40 712336 2 THREADED ROD - 1/4-20 X 1.75 ,STEEL, ZINC PL
41 712337 2 HEX THREADED STANDOFF - FEMALE, 1/4-20 X 1.25, ZINC PL
42 712560 2 SCR-MC 1/4-20 X .50 SS NYL
43 712562 4 BLT-HH 1/4-20 X .75 SS
44 712667 8 NUT-NYLOC 1/4-20 SS
45 712757 4 W SR-HELICAL #10 SS
46 712764 4 W SR #10 SS
47 712767 2 W SR-FLT .406 X .75 SS
48 712831 6 THUMB NUT, 1/4-20, BLACK PLASTIC ROUND HEAD, KNURLED EDGE, 1.0" OD
49 744017 1 FERRITE-BEAD CLAMP ON
50 748102-1 2 MOTOR-3/4HP 36V 1800RPM 40"LEADS
51 748307 1 CONDUIT-SPLIT 3/8" 21" LONG
52 828062-B 1 CABLE TIE LARGE - BLACK
53 90533696 2 GUIDE BLOCK - PLASTIC
54 210118Y 2 KNOB 5/16" THREAD, YELLOW
55 740099-B 4 CABLE TIE-SMALL, BLACK (NOT SHOW N)
56 742759 0.001 TAPE-ELECTRICAL, BLUE (NOT SHOW N)

Parts Manual - E Ride 26 Riding Scrubber Page 52



Minuteman’

Cylindrical Scrubdeck Excellence Meets Clean

Drive Hub Subassembly

BILL OF MATERIAL - 281670
ITEM PART NO. REQ'D DESCRIPTION

1 3103 1 HI TEMP GREASE

2 281550 1 BEARING HOUSING, CYL SCRUBDECK
3 281675 1 DRIVE HUB, CYL SCRUBDECK

4 281676 1 DRIVEN PULLEY, CYL SCRUBDECK
5 361252 1 KEY, WOODRUFF, 3/16 SQ X .5

6 383558 2 BEARING, RADIAL 5/8" R10

7 711003 2 SCR-SK 10-32 x .25

8 711676 2 ROLL PIN, 3/8 x 3/4

9 711701 2 RETAINING RING, INT 1.37

10 711725 1 5/8" RETAINING RING, EXTERNAL
11 833603 1 O RING, 1 11/16 x 1 7/8, AS568A-131
12 833605 1 VRING SEAL

Idler Subassembly |

BILL OF MATERIAL - 281680 w/ 281683 subassembly
ITEM PART NO. REQ'D DESCRIPTION
1 281519 1 O-RING 1.62 X 2.00 X .188

2 281681 1 IDLE SHAFT WMT, CYL DECK

3 281683 1 IDLE HUB ASSY

4 281684 1 IDLE HUB, CYL SCRUBDECK

5 383551 1 BEARING, RADIAL 5/8" 6203

6 711702 1 RETAINING RING, INT 1.62

7 711725 1 5/8" RETAINING RING, EXTERNAL
8 833611 1 END CAP

9 833612 1 RADIAL SHAFT SEAL

Parts Manual - E Ride 26 Riding Scrubber Page 53



Minuteman’

Cylindrical Scrubdeck Excellence Meets Clean

Idler Subassembly Il

@

BILL OF MATERIAL - 281543
ITEM  PART NO. REQ'D DESCRIPTION
1 281058 1 BEARING 3/8" RADIAL

2 281544 1 TENSIONER ARM WELDMT
3 281547 1 IDLER SUB ASSY
4 281548 1 BELT IDLER
5 711704 1 INTERNAL RETAINING RING
6 711724 1 3/8" RETAINING RING, EXTERNAL
Spray Bar Subassembl ,
i d X 0 :‘at SPRAY TIP 11005

. 5
BILL OF MATERIAL - 241511 (E{C

ITEM  PART NO. REQ'D DESCRIPTION
1 241512 1 SPRAY BAR, CYL SCRUBDECK, SCV 24/26

2 281040 2 SPRAY TIP 11005

3 281041 4 CHECK VALVE

4 450122 2 UNIJET SPRAY TIP 6503

5 829619 2 END PLUG

6 833140 4 BODY INLET CONNECTOR

7 833141 4 CAP

8 833142 4 GASKET CAP

9 833325 1 FITTING NYLON 90 1/4MPT X 3/8HB
10 000730 1 THD SEAL L567-47/LH150

Parts Manual - E Ride 26 Riding Scrubber Page 54



inuteman’

Excellence Meets Clean

Rear Squeegee Assembly

VIEW OF THIS LATCHING HARDWARE

SEE SECOND SHEET FOR A DETAILED

Page 55

Parts Manual - E Ride 26 Riding Scrubber



Minuteman’

Rear Squeegee Assembly BOM Excellence Meets Clean

BILL OF MATERIAL - 241499
ITEM PART NO. REQD. DESCRIPTION

1 172074 2 |SPACER, 5/160D X 17GA, ALUM

2 | 172162 1  SQUEEGEE BLADE, FRONT - 860

3 172163 1  SQUEEGEE BLADE, REAR - 860

4 | 172234 1 LEVER- 90535758

5 172235 1  SQUEEGEE WMT - 34" (860)

6 172240 1 STRAP WMT, FRONT LEFT - 34" (860) SQG

7 172241 1 STRAP WMT, FRONT RT - 34" (860) SQG

8 172245 1  STRAP WMT, REAR LEFT - 34" (860) SQG

9 172246 1  WELD-STRAP REARRT - 34" (860) SQG

10 = 172250 2 | SQUEEGEE CASTER ASSEMBLY

11 = 430322 2 BUSHING-.435 X .625 X .50 ZINC

12 712332 2 | SCREW, HH CAP SCREW, M8 X 30mm, STAINLESS
13 | 712772 4 | \WSR-FLT.344 X.75 X.06 SS

14 | 11039567 4  BLT-HHMB8 X1.25 X 25 304SS DIN933

15 | 11175494 2  SCR-MC M5XD.8 X 25 DIN7985 SS

16 11518313 1 BLT-EYE M5 X40 (DIN444-B / SS)

17 | 12022430 1  NUT-HEXMS5 X0.8 316SS DIN 934

18 12040283 2  NUT-NYLOC M5 X0.8 304SS DIN985

19 711508 2 WSRFLT .44 X1.00X.08

20 17133026 2  STARHANDLE

21 90513631 1 PRESSURE PIECE

22 | 90531112 4  WASHER - FLAT, 8.3x 22 x 1.00mm, STAINLESS
23 | 90548397 2  ROLLER- PLASTIC, 100mm DIA. (4"), BLACK

24 | 90552993 1  DEFLECTION ARM - REAR SQUEEGEE, E RIDE / B110R, STAINLESS STEEL

Parts Manual - E Ride 26 Riding Scrubber Page 56



Minuteman’

Switch Panel Assembly Excellence Meets Clean

BILL OF MATERIAL - 241568
ITEM| PART NO. | REQ'D [DESCRIPTION
1 241209 1 GASKET - REAR SWITCH COVER, SCV 2426 CONSOLE
2 241213 1 SWITCH PANEL - CONSOLE, SCV 26
3 715438 1 DECAL, OFF AISLE WAND SCV 24/26
4 715501 1 DECAL - MADE IN THE USA
5 748310 1 SWITCH, DPST ILLUMINATED
6 748209 1 GASKET - FOR 2 POLE ROCKER SWITCH
7 748265 1 WIRE ASY, 18G RED 3"

Parts Manual - E Ride 26 Riding Scrubber Page 57



Minuteman’

Squeegee Mechanism Assembly Excellence Meets Clean

USE WASHERS (SHIMS), AS REQUIRED,
TO REMOVE LOOSENESS IN ASSEMBLY.

(LEFT HAND THREADS)

BALL JOINT WITH
EXTRA GROOVE -

@)

Parts Manual - E Ride 26 Riding Scrubber Page 58



Minuteman’

Excellence Meets Clean
Squeegee Mechanism Assembly BOM

BILL OF MATERIAL - 241300
ITEM PART NO. REQ,D. DESCRIPTION
1 241283 1 SQUEEGEE MOUNT PLATE - LOWER, SCV 2426

2 241284 1 SQUEEGEE MECH. REAR WELDMENT - SCV 2426

3 241288 1 SQUEEGEE MECH. MOUNTING WELDMENT - SCV 2426
4 241291 1 SQUEEGEE PIVOT ARM WELDMENT- SCV 2426

5 241294 1 SQUEEGEE MOUNT WELDMENT - UPPER, SCV 2426

6 241580 1 HANGER BRACKET - REAR SQUEEGEE

7 710986 1 SC 3/8-16 X1 ZINC

8 711380 1 NUT-NYLOC 3/8-16

9 711504 2 WSR-FLT 1/4 SS

10 711508 2 WSR-FLT .44 X 1.00 X .08

11 711727 2 PIN-CLEVIS 7/16 X 2.00 ZINC (1.84" UNDER HEAD TO CL OF HOLE)
12 717018 2 NUT-NYLOC M6 X 1.0

13 809311 4 PIN-COTTER 7/64 X1

14 11038247 4 BLT-HH M8 X'1.25 X 25 STL ZINC DICH 8.8 DIN 933

15 11038296 1 BLT-HH M8 X 1.25 X 50 STL ZINC DICH 8.8 DIN 933

16 11038312 2 SCREW - MACHINE, HEX, M6-20, ZINC DICH

17 11126653 2 SCREW-SOCKET HEAD CAP, ISO 4762-M10x110-10.9 A3G
18 12022059 3 NUT-HEX M8 X 1.25 STL ZINC DICH CL8 DIN 934

19 12022067 2 NUT-HEXM10 X 1.5 STL ZINC DICH CL8 DIN 934

20 12022224 2 NUT - HEX, METRIC, M10 X 1.5, STL, ZINC DICH

21 12040051 4 NUT-NYLOC M8 X 1.25 STL ZINC DICH CL8 DIN 985

22 12040069 6 NUT-NYLOC M10 X 1.5 STL ZINC DICH CL6 DIN 985

23 12310041 11 WSR-FLT M8.4 X 16 X 1.6 STL 140HV ZINC DICH DIN 125A
24 12310058 6 WSR-FLT M10.5 X20 X2 STL 140HV ZINC DICH DIN 125A
25 12310066 4 WSR-FLT M13 X24 X 2.5 STL 140HV ZINC DICH DIN 125A
26 12520053 1 WASHER - SERRATED, LOCKING, M8,

27 16046039 2 BALL JOINT - RH, M10 FEMALE THREADS

28 16046088 2 BALL JOINT - LH, M10 FEMALE THREADS

29 90414806 2 TURNBUCKLE - M10 THREADS, STEEL HEXBODY

30 90434333 1 PULLEY - STEEL, SQUEEGEE LIFT MECH

31 90434341 1 HANGER CABLE - STEEL W/ DUAL EYELETS

32 90443979 2 BUSHING - STEEL, SPRING CAP

33 90473158 2 BUSHING

34 90537697 1 PIVOT BAR - MACHINED, STEEL

35 90538307 2 SPRING - COMPRESSION, 1.22 OD,

36 96098330-2 2 T BAR WELDMENT - STEEL, ZINC PL

Parts Manual - E Ride 26 Riding Scrubber Page 59



Minuteman’

Excellence Meets Clean

E RIDE 24/26
— PLUMBING
DIAGRAM

241012M
2410122

241726

210410
210410

281425
241570 281425
z 241726 /—24'570

A
I
I
I
I
1
1
I
I
I
I
I
1
I
1
I
I
I
I
I
1
I
I
I
I
1

———————

_________________________ ey
241097 H [_'4_;5 FN EN !
l-----------::::ﬁs ______ 4 i ) ) O 9] A2 i
1 H L o o J |
1
1 SOLENOID VALVE ! SPRAY BAR | !
' T42718- 1 TS AL | “SCaubbck |
H ! | ASSEMBLY !
1 | 261526
1 1

1
1
1
1
1
1
1
1
1
-[ :
383327 1
|
1
383327/'EH:| % |
1
320254 g3z~ 1| ——— e ]
383327 ' ! | I
1 1
; —-i—-+ R

1

| |

! 1
i
1
1
1
1
1
1
1
1
I
1
1
1
1
1
1
1
1
1
1

j f 320265
1
i 281090
FILTER ! 383332
281089 : 210409
- 830062
L[] 281091
450040 450221

! |
? |
== ] '
PUMP ASSEMBLY ! ! !
241098 i ! !
1007082 Lasezrs | : :
1
b e e e e e e }__ ! :
H I I
______________________________________________ ! .
E N5081355 ! !
1 ! I
L LIl LI TTTTTTTTTTTTTTTT Ty i i
- e~ By I 1 ! 1
1 : : |
i ! ! i
450223 450279 1 ! i i
1
450221 i ' i DISK SCRUBDECK !
'. /3:'3%222 TUBE '; E ASSEMBLY |
i i : 241426 !
i i i |
1 1 ! 1
I : 1
TRIGGER GUARD—"" | T :
(LEFT & RIGHT) 1 :
450257 & 450258 | i
1
633384 d : LEGEND
1
i i —-—-—-- HOSE
1 1
! ! — DIRECT
' i ATTACHMENTS
1
]
1
1

________________ OFF-AISLE WAND
} ASSEMBLY KIT
829115 241850

K241
(OPTIONAL)

Parts Manual - E Ride 26 Riding Scrubber Page 60



inuteman’

G 40 | ¥ool8 % 9Z2¥Z 3A-3

¥-£628¥. NI9

- HHHHHHH.H_
(E=======4+

NO 3dIM Ov18 S309

_‘ ¥OLOW HSMY8 40

MU lavd Juv S3uIM
£0€8%2 LINANOD 318ISSOd
SV_SHOLON
OL 3S010 sY

LHOR
X030 andos
TYORIANIIAD

YOLOW HSNyg
\—zoL8vL

| m—

YOLOW Hsn¥g 40

1dvd 34V S3yim  S3ISSVd T

i — ZN
LLOVPL

318ISS0d
SV_SHOLOW
0L 3010 sv

NOLLYLOM HOLOW
d3¥IS30_¥04 2X

3¥m (+) 3ALISOd

S3ssvd 2

431

030 an¥ds
IWOIMANITAD

YOLON HSnyd
L-zolevL

925192
¥2G192

ATEN3SSY X03a

92
&2
IVORIANITAD

8 'A%y L—6L0SYL

012956
AZL
19 nnive
NYWILANI
( ovie = a

(a3 X

L9 Gialve

O NVAZLNNIN

QR 1-¥910pL

r® olzege ©H

@ 1-$910%L

INIHOVA 40 1NOd4
ﬁ 8v£956
1D ¥3A00SIA ©

8v2956
Azl
9 xialve

G suiev) |

G 149107,

[+J24:1 72

W) ¥ sﬂ

sANAUVE (T39/WOV) ANO HLM 3SN 0LZ8YL
NOLLVWNOANI ¥3EWNN L¥Vd ORML

~ SNOILOINNOD ¥3IMOd % OldL

J
¥00l8 —HOOPL¥Z
3013—-00¥L+2
YOLOW 3AINa

_ _ _ _ + [ : 1 ¥3700sI0 [
o
_ _ _ 3 m O avsoce &
| = N — T — ~ o AL
H M s 2 B L9 oaive
_‘ —— — =T . . g _w 740147 S 43000810
so3aanuos | _ oNoRONd 3
. WIINANIAD | 24 HOVE oz ¥z 22 LylovL ANIHOVA 40 INOdYd
z-lizsvL  z-OLzevL S 3 o S3I¥3LIVYE TYNOLLIO
NOLLVLOY ¥OILON L H 8
a34IS3A ¥03 2X %030 any¥os Xsia 9zZrive 98¢ - F o
. NO JdIM 43 $309 HOLOW Hsnua verive b2 o T T
) 3uim (+) IALISOd — A1gm3ssy yo3a ysid = SIVISa SIVIZa
- - — (O ¥04 I®d 33s | | ¥03 I®d 33s
i 0428V 1L28YL
; A9E OL 13S 3@ QINOHS 1 B W N O
A SA3) 3OVLTOA HLOB MAOUVHD MIOMVHO
. & INSVH 0£8YL)
1
7 m | NOILYAHOANI
D) T
(R
KINO %030 8N¥0S WORIONITAD ( - . : AILYE
7 —( a3 sseer. ) ~
@ >
L I ORIL TrTe .
J— oL 3S010 13Niavo 3ains 1avo 2 Sm :
HOV1a 6828+L ) - il T0XINOO IQISNI m_m 3
7 B3
966028
o0gr. (9008¥.) aN9  NIVHD Swia 3= Ponioy
hsoua NouvL = VIA 03ONNO¥9 =
P v IHivaa ORLOFTA
S
| N\ AR R e
Era— = L
. &P | |\D TINvd ¥00LE NO d3ANTONI LON
mm #0014 H3ANN FIANVH v
ez JAVRd NO ONLS
7 3, wonow s’ |~C | L NouwowL QT3M OL HOVLLY 7 (o) o
S
oML NO .
INO SV
=
NowYAOANI T e (@ 5o < JLYWIHOS 3MUN3 3HL
£ a3153NNOD 33S 0L NMOHS SV
7 U HOLSIMVA m H3HIIO0L 09 S39vd
() o 13NIBYO T08INOD @ [  3me-a
NI_anis B |8 ovie-v _l_ ﬁl_ _l _l
: ivag w
" s3aauve (03000174) 13M HUM 3SN LZZ8vL Fm_wﬁ Wom%mws JFM 0L HovLY s + — m F
L

1NOAY1 39Vvd
n

E Ride 26 Riding Scrubber Page 61

Parts Manual -



Clean

U
3S 40 z ¥0OlE % 9Z¥Z IA-3I g 'A%y L—6L0S¥L
@ g ~ -~ '~ ~ ~
~ o (@
5 S gl (& |§ m m ==
2 8 |% gl & |& EiE
ccoLvL 2 W 2l g |12 g 8 HE
HOLOINNOD 3
REN) 2 |g g § N ) 2 (o34 sezare )—
eum\ﬂwﬂmnm il 2L28vL N33Wd
MOTTIIA/A3H-2 b ) +—£628vL NIFWO
1=on/aau- | | €10 \ e ez —— (avia_eazers )—
5] |
L
M V10Z¥Z (1a8) I
N (eezgr. ) 39N¥9 A¥Lve - . m
C L [
)i _ _ Z-vezavL O3y ol oz &
! @
aNvd Hsvg_ED (R pid | _ <
Ol a3HoVLLY - o=, 57
8]etg] 4 8c08vL
ﬁ _ _ 7 “w% T HOLIINNOD
L ¥
T3IA/a3Y L0 E ¥IT
(a1 QUVYMNO4 WO¥)LII0IA/AFy—-9 e el oL Eomwmmw.oo
(HOLIMSAZY WOMA)ITIOIA/A3—S 1 Ng9/Ngg =T 3 ed
(01 3SY3ATY WOUA)LTTOIA/3U—t WOTEA || et T &
ALdN3—¢ e =
Aovia/a3u—-z oz ( ma/man vt Z[ el m
MOTIZA/LTTOA-L THM/a3d s [ELVAEIN T =
HOLIMS NOILO3NIQ _ [ g
9828¥L TRR/TBA ||
HOLIMS N K&5773K |
N
Nouozaia LD,
— ; ) ]
~
E sa/a3d 3
_ | [EEVEXE]
MOV18/A3Y ‘AS
L I HENIE ”_r az8/5%0%18 A0
o L L. wovia -8
\ = - —IA
m ne/az 4 ne/aaE O] = = Zlx|= H,ﬂ
) C D — = TSP
g ccorns (-7 r ] Seow
*® HOLO3NNOD \ Z—cozevL a3a/ong WNINYIL
3 E_...&muwlm AS 438 HOLMS—YOV1a/a3u—9 v
g8 - LMOSNVHL—MOTIA—S
2 M._._M_memh XINO z::u<>|m::s“;u._._u>|¢ 9c08bL ¥N P
= 8NYOS 31BNOU—ARIO/MOTIZA—E
8 HOLIMSAS ANY0S 1HOM—03d/MOTIZA-Z YOUOINNOD / AN
= 3 SNY0S AAVAH—YOV1E/MOTIZA- |
YOV8 191L4L w0 20LkE HOLMS 300N OW/220 161812 T2 Wou
T3S 12 030 HSNYE TVORKINIIAD

o | @l |
g° 3l°
X| =
a1 11
L=L1L0LYL 1-9104L
(u3gny) (a3x)
a3 GuVMNO4 a3 3ISUIARY

S6Z8YL

LEYSZC06
HOLMS

A

8COLYL
¥OLOANNOD
ERL A EE]

LHM/T3A

C X1BN3SSY_HOLIMS £Z0L¥L

HOLMS
10313S_3IA0NW

oz ()
eI

1OdSNWAL KINO  8nyos 8ndos 8ndos
WNNOVA 318N00 LHOM  AAVAH

NV18 9¥Z8PL

Aova
AV

€S

Ly08YL
NOLLNEHSNd
NYOH

B
SAERV

H04 CG3LDANNOD J¥IM

:SONILLIS X230 Hsnya
AIN3¥3441IQ ¥O4 SI ¥3dWNP

_—

OL 9NIQv3T SIHIM NO
| @3asn si (LiLzgys)avag
\_  3L¥¥34 NO dWV1D

> ‘NWNT0O ONIY33ALS JHL
¥N

¢ 4o 1

SNOILOINNOO ¢d

Page 62

Parts Manual - E Ride 26 Riding Scrubber



ellence-MeetsClean

LAC

G 40 ¢ ¥0Ol8 %® 9Z+¥Z 3IqN-—3

P

030 HsSN¥8
TVOIMAONIIAD 04
Q3ALJ3INNOD MM

‘SONILIIS X030
HSN¥A IN3¥34410
¥04 S| y3dwne

~

INNOW 1v3S OL

MOTTIA/ILHM—E
a38/3LHM-Z
NIZH/ALHM— L

MO YALVM © v
g B6CLYL
cnred  MOLOINNOD

Ji 5

Y3LINOLNILOd
MOTd ¥3Lvm

T3NVd HSYa
NO SINNOW

Y¥ILYM OL HOVLLY

g 'A%y L—6L0SYL

HITIOUINOD
OlyL
OL 103NNOO
280802
HOLOINNOD B00gwL
HITIOUINOD ano X08 dWNd d30NN
oL OL L93NNOD e VA4 NO anls
Zd _ T \\ QT3M OL HOVLLY
xoﬁm“azolo € (q3avee 95280
& %0 " ] 1 Q33/A349-0 |
> nmumu_ -« 1310IA/%OVIE8-8
| MOV18/1310IA-VY X08 dhnd
C (M) Kl8W3ssV dWnd
4 Zm— AN p {Ora/Au9 0508vL
T 3 90, —@@_1 @/R0_1S08PL
8
8 s r@l‘l\\ % )
= o
g \_ _ szosy. E1 6208v2 TTYAIA
VA HOLO3INNOD HOLIINNOD
Nd + NId ¥
LBEZYL
¥3LTA A3
N
(-
— ¥ [
\_+o1 g N
— B
3
/ _
=¥
[
_ ——na/ow o8y )
aN8/MoTIAA—a

39NV0/3Ma—8
NIZ¥9/3NTE-V

HOLVNLOV %030 HSNuE

3n1e-8
NMO¥E-Y
¥OLVNLOY 3030 Hsn¥a

1—2280¥%L
HOLVNLOV
Y03a Hsn¥g

el

39NVHO/MOTIZA-D Nid ¥

8208¥L
sovia-a ¥OLOINNOD _l
-V ) TR
INVL AMIA0D3Y P
Nid ¥
6208¥L
HOLOINNOD
E3ET]

L-BLLTYL
AAVA
QIONTT0S
IUVM _
(dnnd
(a———5) 40 Livd)
HOLIMS
2-6012ZvL NSSTud
Isd 09
ASE_dANd
HILVM
o o
a3 _
= &

3N18/MOT13A-9 @ Lotzsor @
JONVHO/MOTIRA-Y muumsu_._.usom
HOLVNLOY 3933N0S
H@ ama SW \
+olL NMOZE
020872 1208vL
HOLOINNOD  HOLOINNGD
IV ERTLEN
4doooL
68zzyL LD
»ovia-8 SN 9N HOLIOVAYD T
a3d-v YSZTYL =l
HOLOW WNNOVA 1282 aloN¥0L
S3SSvd Z
% SN N
020872 1Z08vL
HOLO3NNOD  HOLOINNOD \zav2] sassvd ¢
IV ERTEN 0
S3SSVd ¢ oozeh 290001
692z¥L 1O
£LLTHL
YOLOINNOD 30MdS  MOLIVAVO 4qgnasse’ doLon
AONOVA

SNOILOANNOO <Zd

Page 63

Parts Manual - E Ride 26 Riding Scrubber



§ Clean

Page 64

40 + ¥00l8 %® 9Z+Z 3AN—3 g 'A%y | —6L0S¥L
dn 1¥V1S NO Q3oV1dsid
§ SI ITLLOYHL : NMOd % dn OSNIMddIY syva ol
b JOVLIIOA AM3LLVE MOT :  ONIHSYIH dva |
1 1INv4 HOLOW 3AIMA : ONIHSY14 Suva ¢ Jaanassy
1INV4 HOLOW HSN¥E : ONIHSY1d Suva ¢ X0 10d 033ds
17NV4 MOLOW ¥OLVNLOVY : ONIHSY1d S¥va + cn/xone
17NV4 MOLOW WNNOVA : ONIHSY14 Sdva § Na25/NOME~V
NO HOLIMS ANVM 31SIV 440 @ ONIHSV14 Sdvd 9 HOLNS 1¥04
17NV4 FTLLOYHL :© ONIHSV1d Syve £
17NV4 W3LSAS TOMINOD © OSNIHSY14 Sdva 8 o
ALdW3 MNVL NOILNTOS : ONIHSY1d S¥ve 6 gk
JOVITOA AMALLYE HOIH : ONIHSY14 S¥va Ol Nowvszdo |
HSV14 TTIM (108)39NVD AY3LLvE : S3A0D OILSONOVIQ (o ) oo bos (™
806S1/:Tv03A 3A0D OILSONOVIQ I A -
mE| SITIN | 9
+—80LZFL 1
ALaS L Notinos o TWH
_ — | %
EnG
:oMnmwM_y; s ) sno JONVHO/¥Ov1Ia—0
TSN 440 INId/>Ov1a—8
_ _ AUHM/MOVI8—Y
P
_ HoLIMS. 0L 2 _
Q3HOVLLY 14
CEEETDINN !
x
0S81¥ZA # Ld H z
ANVM 31SIV 440 m HV3N LHOM
YNOILJO 3 135 oL Hovlly
3 (& g OMIOTE 5 HoLG. Lvas
M_ M 3 — _ W zmpuuouﬂvznoo e
g & B N e Y
. o3a
0208¥L
pep— | e avaone-s
g HOLMS LV3S
a0 v o
Z 402 £ 3 3 |z & ERESE]
& g B |3 &
SNOILOANNOD &¢d . 118 74

Parts Manual - E Ride 26 Riding Scrubber



Minuteman’

Excellence-Meets-Clean—
5
KEY SWITCH P2: TRIO CONNECTOR
PIN_#[HARNESS COLOR FUNCTION PIN £ COLOR FUNCTION
1| RED/VIOLET | POSITIVE TO LEDS 1 | GREY/RED | WATER SOLENOID VALVE
2 | RED/VIOLET |E-STOP—TRIO KSI P3:18 2 | GREY/BLACK | WATER SOLENOID VALVE
3 | RED/WHITE | +V FROM TRIO P3:8 3| YELLOW/ORANGE| SQUEEGE ACTUATOR
4 EMPTY - 4 | BLUE/GREEN | BRUSH ACTUATOR
MODE SELECTOR SWITCH 5 | WHITE/YELLOW | WATER FLOW POTENTIOMETER (SLOW)
SWT #[PIN #] _ COLOR FUNCTION 6 - =
11 1 | YELLOW/BLACK | HEAVY SCRUB 7 | WHTE/RED | WATER FLOW POTENTIOMETER (WIPER)
2 | 2 | YELLOW/RED | LIGHT SCRUB 8 | VIOLET/BLACK | WATER PUMP
3 [ 3 [ YELLOW/GREY | DOUBLE SCRUB 9 | BLACK/VIOLET | WATER PUMP
4 4 YELLOW/WHITE | VACUUM ONLY 10 | YELLOW/BLUE | SQUEEGE ACTUATOR
= 5 NELLOW TRANSPORT 11 | BLUE/ORANGE | BRUSH ACTUATOR
C |6 | RED/BLACK | SWITCH REF 5V 12 | WHITE/GREEN | WATER FLOW POTENTIOMETER (FAST)
13 - -
BATTERY GAUGE: BDI
N FT T Goror NGO 14 | ORANGE/VIOLET| BRUSH DECK PRESSURE SET
1 RED/VIOLET  |SWITCHED 36VDC:P3—18 P3: TRIO CONNECTOR
2 | RED/YELLOW | SIGNAL: P3-6 PN 7 COLOR FUNCTION
3 | BLACK/RED | SIGNAL REF OV 1| YELLOW/RED | 5 MODE SWITCH: LIGHT SCRUB
4 CREEN ESD DISCHARGE/GND 2| YELLOW/BLACK| 5 MODE SWITCH: HEAVY SCRUB
DIRECTION SWITCH 3 YELLOW | 5 MODE SWITCH: TRANSPORT
PIN #_ COLOR FUNCTION 4 - -
1| VIOLET/YELLOW | REVERSE 5 | BLUE/WHITE | DECK RAISE/LOWER SWITCH
2 | RED/BLACK | HIGH SWITCH REF 5VDC 6 | RED/YELLOW | BATTERY GAUGE SIGNAL
3 EMPTY [ - 7 | GREY/YELLOW | HOUR METER
4 | RED/VIOLET | REVERSE LED 8 | RED/WHITE | ON/OFF REF (B+)
5 | RED/VIOLET | KEY SWITCH ON 9 | BLACK/ORANGE | SPEED POTENTIOMETER (SLOW)
6 | RED/VIOLET | FORWARD LED 10 | BLACK/PINK | SPEED POT./SEAT SAFETY SWITCH
MISCELLANEOUS 11| YELLOW/WHITE | 5 MODE SWITCH: VACUUM ONLY
COLoR FUNCTION 12 | YELLOW/GREY | 5 MODE SWITCH: DOUBLE SCRUB
~ED SATTERY 36700 13| VIOLET/YELLOW| REVERSE SWITCH
“IacK SATTERY VDG 14| BROWN/GREEN| SOLUTION TANK EMPTY FLOAT SWITCH
RED/BLACK | HIGH SWITCH REF 5VDC 15 | WHITE/BLUE | OFF AISLE WAND
BLAGK/RED | LOW SWITCH REF OV 16 | RED/BLACK | HIGH SWITCH REF 5VDC
BLUE AvELLOW | HORN 17_| BROWN/BLACK | BACK UP_ALARM
ORANGE /VIOLET | DECK TYPE SELECT:CONNECT FOR CYLINDRICAL| |8 | RED/VIOLET | ON/OFF INPUT-KEY SWITCH
oein TESs GROUD 19 | BLACK/RED | LOW SWITCH REF OVDC
20 | BLACK/WHITE | SPEED POTENTIOMETER (FAST)
745079—1 Rev. B E—RIDE 2426 & B10OR 5 OF 5

Parts Manual - E Ride 26 Riding Scrubber Page 65



Minuteman International Made Simple Commercial Limited Warranty = ®
Minuteman

REVISION F
llence M lean
EFFECTIVE 6/1/2009 Excellence Meets Ciea

Minuteman International, Inc. warrants to the original purchaser/user that the product is free from defects in workmanship and materials under
normal use. Minuteman will, at its option, repair or replace without charge, parts that fail under normal use and service when operated and
maintained in accordance with the applicable operation and instruction manuals. All warranty claims must be submitted through and approved
by factory authorized repair stations.

This warranty does not apply to normal wear, or to items whose life is dependent on their use and care, such as belts, cords, switches, hoses,
rubber parts, electrical motor components or adjustments. Parts manufactured by Minuteman are covered by and subject to the warranties
and/or guarantees of their manufacturers. Please contact Minuteman for procedures in warranty claims against these manufacturers.

Special warning to purchaser — Use of replacement filters and/or prefilters not manufactured by Minuteman or its designated licensees, will
void all warranties expressed or implied. A potential health hazard exists without original equipment replacement.

All warranted items become the sole property of Minuteman or its original manufacturer, whichever the case may be.

Minuteman disclaims any implied warranty, including the warranty of merchantability and the warranty of fithess for a particular purpose.
Minuteman assumes no responsibility for any special, incidental or consequential damages.

This limited warranty is applicable only in the U.S.A. and Canada, and is extended only to the original user/purchaser of this product.
Customers outside the U.S.A. and Canada should contact their local distributor for export warranty policies. Minuteman is not responsible for
costs or repairs performed by persons other than those specifically authorized by Minuteman. This warranty does not apply to damage from
transportation, alterations by unauthorized persons, misuse or abuse of the equipment, use of non-compatible chemicals, or damage to
property, or loss of income due to malfunctions of the product.

If a difficulty develops with this machine, you should contact the dealer from whom it was purchased.

This warranty gives you specific legal rights, and you may have other rights which vary from state to state. Some states do not allow the
exclusion or limitation of special, incidental or consequential damages, or limitations on how long an implied warranty lasts, so the above
exclusions and limitations may not apply to you.

Cord Electric Group: Three years parts, two years labor, ninety days travel (Not to exceed two hours)

Exceptions..........

Model Parts Labor Poly Travel

Port A Scrub 1yr 6months  10yrs 0

MPV 13 1yr 0 0 0

MPV 14 & 18 2yrs lyr 0 0

V Series Upright Vacuums lyr lyr 0 0

Rapid Air Blower 1yr 1yr 10yrs 0

Explosion Proof Vacuum 1yr 1yr 0 0

X12, X12H & TRS 14 1yr 1yr 10yrs 0

E17 & E20 Electric Scrubbers 1yr 6month 10yrs 0

Pneumatic Vacuums 3yr 1yr 0 0

Description Parts Labor Poly Travel

Battery Operated Group 3yrs 2yrs 10 90 days

Sweepers 1yr 1yr 10 90 days

Internal Combustion Group 1yr lyr 10 90 days
Not to exceed two hours

Exception: PAS 14B lyr lyr 10yr 0

Battery Chargers: One year replacement

Replacement Parts: Ninety days

Batteries: 0-3 months replacement, 4-12 months pro-rate

Polyethylene Plastic Tanks: Tanks have 10yr warranty, no additional labor

14N845 U.S. Route 20, Pingree Grove, IL 60140 USA
Phone (800) 323-9420 - www.minutemanintl.com
A Member of the Hako Group

988726
Rev * 07/09



